

# **EST REPORT**

# REPORT NUMBER: 100253719MID-001

ORIGINAL ISSUE DATE: November 11, 2010 REVISED DATE: N/A

### **EVALUATION CENTER**

Intertek 8431 Murphy Drive Middleton, WI 53562

# **RENDERED TO**

Greatmats.Com Corporation 117 Industrial Avenue Milltown, WI 54858

PRODUCT EVALUATED: Royal Interlocking Carpet EVALUATION PROPERTY: ASTM E648-10

Report of Testing Royal Interlocking Carpet for compliance with the applicable requirements of the following criteria: ASTM E648-10 STANDARD TEST METHOD FOR CRITICAL RADIANT FLUX OF FLOOR-COVERING SYSTEMS USING A RADIANT HEAT ENERGY SOURCE

"This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program."



# 1 Table of Contents

1	TA	BLE OF CONTENTS	. 2
2	INT	RODUCTION	. 3
3	TE	ST SAMPLES	. 3
	3.1.	SAMPLE SELECTION	. 3
	3.2.	SAMPLE AND ASSEMBLY DESCRIPTION	. 3
4	TE	STING AND EVALUATION METHODS	. 3
	4.1.	TEST STANDARD 1	. 3
5	TE	STING AND EVALUATION RESULTS	4
	5.1.	RESULTS AND OBSERVATIONS	. 4
	5.2.	EXAMINATION OF RESULTS	. 4
6	СО	NCLUSION	. 5



11/11/2010 Page 3 of 7

# 2 Introduction

Intertek has conducted testing for Greatmats.Com Corporation on Royal Interlocking Carpet, to measure the critical radiant flux of horizontally mounted floor-covering systems exposed to a flaming ignition source in a graded radiant heat energy environment in a test chamber. Testing was conducted in accordance with ASTM E648-10, following the Standard Test Method For Critical Radiant Flux of Floor-Covering Systems Using a Radiant Heat Energy Source. This evaluation began November 10, 2010 and was completed November 10, 2010.

# 3 Test Samples

### 3.1. SAMPLE SELECTION

Samples were submitted to Intertek directly from the client. Samples were not independently selected for testing. Samples were received at the Evaluation Center on October 29, 2010.

# 3.2. SAMPLE AND ASSEMBLY DESCRIPTION

Samples were a interlocking foam pieces topped with polypropylene carpet. Dimensions were 42.25 inches long, 24 inches wide and 0.75 inches thick.

# 4 Testing and Evaluation Methods

The test specimen is a resilient floor bonded to a high density inorganic sheet simulating a concrete subfloor.

Three test specimens were conditioned at  $21 \pm 3^{\circ}$ C and a relative humidity of  $50 \pm 5^{\circ}$ 6 with optimum air circulation for a minimum of 48 hours.

### 4.1. TEST STANDARD 1

The test chamber consists of an air-gas fueled radiant heat energy panel inclined at 30° to and directed at a horizontally mounted floor covering system. A radiant energy flux distribution ranging along the 100-cm length of the test specimen is generated from a nominal maximum of 1.0 W/cm² to a minimum of 0.1 W/cm². An open-flame ignition from a pilot burner initiates the test with the distance burned to flame-out converted to watts per square centimeters from the flux profile graph and reported as crucial radiant flux, W/cm².

With the radiant panel ignited for 1 ½ hours prior to testing the pilot burner is put in position and ignited. The test specimen is put in place in the test chamber, heated for 5 minutes before bringing the pilot burner flame into contact with the specimen at the 9mm mark while the burner



Greatmats.Com Corporation

Project Number: G100253719MID-001

11/11/2010 Page 4 of 7

remained on. The pilot burner flame remained in contact with the test specimen for 5 minutes, then removed and extinguished.

# 5 Testing and Evaluation Results

# 5.1. RESULTS AND OBSERVATIONS

The Royal Interlocking Carpet samples burned on average to a point that required less than 0.13 W/cm² of energy to keep burning. The samples burned beyond the 900 mm distance which places the 1000mm burn line beyond the last calibrated distance. Samples initially started the test by swelling at 1:20, they then preceded to have the green top material peel away and then started to smoke around 2 minutes. Ignition happened around 5:20, after the burner was put in contact. Sample burned all the way down the holder.

# 5.2. EXAMINATION OF RESULTS

The distances of burn were 1000mm, 1000mm and 1000mm for each preceding test. These were then averaged. The sample could only be measured to 1000mm.



Greatmats.Com Corporation

11/11/2010 Project Number: G100253719MID-001 Page 5 of 7

### Conclusion 6

This test has no pass/fail criteria. The test showed that the Royal Interlocking Carpet has a Critical Radiant Flux of less than 0.13 W/cm<sup>2</sup>.

# **INTERTEK**

Reported by:

**Andrew Maximiuk** 

Lab Technician II, Verification Center and Small Scale Fire Lab

Reviewed by:

Mark Crawford

**Chemist, Verification Center** 



# **APPENDIX A**

-				
7		On any	7 to 1/2	п.
M	N. 9			

	ASTM F 648	<b>.</b>	
·	Data Sheet		
Client, <u>Great mats. Com C</u> Teracerature (°F): <u>To</u> Specimen I. D. (including thick	%% <u></u>	<u>:</u>	
CailBraden: Brackbody Tenip Checic Flame Heighing			uture: <u>2272 P</u> (° <b>F)</b> -
Flame Front Advance	. 1	%	3
Time to Maximum Distance	20:05	-50 1 ap	27.43
Al: 5.ame Out	20,05	20 00	Z4.03
Naximum Distance, mm	100 +	(ØG +	ion <sub>2</sub>
Orifical Redient Flux, Work <sup>2</sup>	<b>€</b> ₹3	20.23	< <b>△ B</b>
Observations (Minutes)	1	2	3
Smoking	2.10	Q 7025	2100
Discoloration			
Blistoring			
ស៊ីទiting	2:40		(72/5
Swelling	VZE)		21.00
Delaminating	120	1:23	1.30
Bubbling			
ignition	530	5:06	. 5 <sup>-</sup> : 50
Citizer: noists through to	Slow Origin	Elane.	
Samples Surved to pos	d- 1000 ma		

Erate 11/10 /10 Approved

Date\_\_(1/(0/m)]

8:rm 98-010-2/97



11/11/2010 Page 7 of 7

# **REVISION SUMMARY**

DATE	SUMMARY
November 11, 2010	Original Report